
CITY OF MONTICELLO 
Wastewater Collection System Improvements Project 

Preliminary Engineering Report 
April 2020 

A Wealth of Resources to Master a Common Goal. 
 

 



Commonwealth Engineers, Inc.                                                                     City of Monticello 
April 2020 Wastewater Collection System Improvements Project 

i 

 

TABLE OF CONTENTS 

Executive Summary ............................................................................................................ ES-1 

ES 1. Need for Project ........................................................................................................ ES-1 

ES 2. Proposed Project ....................................................................................................... ES-2 
[...]
are not expected to change as a result of the limited growth.    

 

Figure 1-13 

Historic and Projected Population 

 
 

  

0

5,000

10,000

15,000

20,000

25,000

30,000

1900 1920 1940 1960 1980 2000 2020 2040

P
o

p
u

la
ti

o
n

Year

White County Population Monticello Population



CITY OF MONTICELLO

WHITE COUNTY, INDIANA

PRELIMINARY ENGINEERING REPORT

PROJECTED FUTURE GROWTH 
FIGURE 1-14

AutoCAD SHX Text
G:\Clients M-Z\Monticello\CSO LTCP\PER\05 CAD\02-PER-REPORTS\FIGURES\Figures.dwg PRINTED: 9/27/2018 2:13 PM BY: Libby Glass PRINTED: 9/27/2018 2:13 PM BY: Libby Glass9/27/2018 2:13 PM BY: Libby Glass BY: Libby GlassLibby Glass



Commonwealth Engineers, Inc.                                                                     City of Monticello 
April 2020 Wastewater Collection System Improvements Project 

1-27 

 

B. Existing Flows 

The current average wastewater flows presented in Table 1-3 - Existing 

Wastewater Flows were calculated using the City’s WWTP Monthly Reports of 

Operation (MROs) from January 2015 through December 2017.  

Table 1-3 

Current Wastewater Flows 

Summary of Wastewater Flows Flow (MGD) 

Existing Average Daily Flow1 1.37 

Permitted Average Capacity2 1.6 

Permitted Peak Design Flow2 3.6 
1Calculated using WWTP MROs January 2015-December 2017 
2From 2016 NPDES Permit IN0020176 

C. Local Economy 

The local economy is an important demographic factor that must be considered 

when planning for any utility project.  Since funding of projects is based on need, 

it is important to know the economic nature of the community.  STATS Indiana 

maintains an extensive database of demographic information for cities, townships, 

and counties located in Indiana.  However, because the City of Monticello is 

relatively small, not all economic data was available.  Instead, economic data for 

White County will be utilized to determine the current economic situation of the 

planning area.   

1. Area Employment 

The latest data available for employment and average wage data for White 

County is from the year 2018.  The data is shown in Table 1-4 - White 

County 2017 Employment and Wage Data. 



Commonwealth Engineers, Inc.                                                                     City of Monticello 
April 2020 Wastewater Collection System Improvements Project 

1-28 

 

Table 1-4 

White County 2018 Employment and Wage Data 

Employment Type 
# of 

Establishments 
# of Jobs 

Average 

Yearly 

Wage 

Total Employment 651 9203 $ 37,863 

Agriculture, Forestry, Fishing, Hunt 37 0 $ 0 

Mining 3 0 $ 0 

Utilities 5 119 $ 101,123 

Construction 72 476 $ 66,992 

Manufacturing 40 2,653 $ 44,658 

Wholesale Trade 36 335 $ 44,270 

Retail Trade 84 1,062 $ 29,240 

Transport. and Warehousing 57 273 $ 45,928 

Information 15 106 $ 31,712 

Finance and Insurance 39 195 $ 45,201 

Real Estate, Rental, Leasing 24 54 $ 27,468 

Professional and Tech. Services. 34 0 $ 0 

Mgmt. of Companies 1 0 $ 0 

Admin. and Waste Services 34 277 $ 32,398 

Educational Services 10 833 $ 29,853 

Health Care and Social Assistance 37 788 $ 31,950 

Arts, Entertainment and Recreation 7 252 $ 19,658 

Accommodation and Food Service 53 621 $ 12,653 

Other Services 40 158 $ 23,912 

Public Administration 23 496 $ 30, 894 

Source: STATS Indiana Online 

The unemployment rate in 2018 for the City of Monticello was estimated to be 

3.1%, which was lowerr than the state average of 3.5%.  

2. Area Income 

The most recent income data available from STATS Indiana is year 2018.  

As of that year, White County had a poverty rate of 8.5%.  According to the 

latest American Community Survey (ACS, 2010) the average median 

household income for the City of Monticello is $38,403. 

 



Commonwealth Engineers, Inc.                                                                     City of Monticello 
April 2020 Wastewater Collection System Improvements Project 

1-29 

 

1.4 Public Participation 

The Wastewater Collection System Improvements Project is scheduled to be presented 

to the public at the City’s Board of Public Works and Safety May meeting, which is 

scheduled to be held in May 2020.  The City’s Board of Public Works and Safety meeting 

minutes will be included in Appendix H.  



Commonwealth Engineers, Inc. City of Monticello 
April 2020 Wastewater Collection System Improvements Project 

2-1 

 

Section 2 –  Existing Facilities 

2.1 Location Map 

The City of Monticello collection system consists of a combination of sanitary and 

combined sewer lines that convey sanitary and storm flows to the Wastewater Treatment 

Plant (WWTP), located at 705 East Street.  Figure 2-1 – Existing Wastewater Facilities 

presents an overview of the collection system, including the sanitary sewers, combined 

sewers, combined sewer overflow (CSO) outfalls and the Wastewater Treatment Plant 

(WWTP).  Figure 2-2 – WWTP Unit Process Flow Schematic presents a schematic of 

the WWTP layout.  The WWTP is currently operated under requirements of NPDES 

Permit No. IN0020176 (Appendix A) and discharges treated effluent via Outfall 005 to 

Tippecanoe River/Lake Freeman.   

2.2 History 

The City of Monticello maintains a collection system encompassing approximately 1,825 

acres and is comprised of sanitary and combined sewers as well as six (6) combined 

sewer overflow (CSO locations) and a WWTP.  The original WWTP began operation in 

1951 and underwent improvements in 1976, 1978, 1998, and 2017.  Currently, the WWTP 

is rated for an average daily flow of 1.6 MGD and a peak flow of 3.6 MGD.  More details 

on the history of the City’s WWTP and collection system can be found in the City of 

Monticello’s CSO Long Term Control Plan (LTCP) Update completed by Commonwealth 

Engineers, Inc in April 2018. 

The Indiana Department of Environmental Management (IDEM) issued a Non-rule Policy 

Document titled ‘Combined Sewer Overflow (CSO) Long-Term Control Plan Use 

Attainability Analysis Guidance’, effective December 14, 2001.  This guidance document 

instructs permittees of the National Pollutant Discharge Elimination System (NPDES) with 

CSOs on how to develop a CSO LTCP to address the elimination of impacts to waters of 

the State from discharges of untreated sewage from CSOs.  Under this document, two (2) 

phases outlined include: Phase I – Implementation and Documentation of the Nine 

Minimum Controls (Technology-Based Standards) and Phase II – LTCP Finalization and 

Implementation (Water Quality-Based).   

The City of Monticello began Phase I of Indiana’s CSO Strategy in December of 1995 with 

a contract with HNTB Corporation to develop a Combined Sewer Overflow Operational 

Plan (CSOOP).  The City then prepared a Stream Reach Characterization and Evaluation 

Report (SRCER) in October 1999.  Following the SRCER, the City Prepared a CSO LTCP 

to reduce the impacts of CSO’s on Tippecanoe River/Lake Freeman.  This LTCP was 

completed in May 2002, and IDEM completed a review of the plan in September 2008. 

In 2008, the City entered into an Agreed Order (Appendix B) with IDEM to develop and 

implement a Revised CSO LTCP.  The City submitted its Revised LTCP in 2009, and the 

plan was approved on December 23, 2009.  In 2017, the City executed an agreement with 

Commonwealth Engineers, Inc. to assist with this process and complete a CSO LTCP 



Commonwealth Engineers, Inc. City of Monticello 
April 2020 Wastewater Collection System Improvements Project 

2-2 

 

Update.  The updated April 2018 CSO LTCP, submitted to IDEM in June 2018, presented 

five (5) projects, which are identified in Table 2-1 – City of Monticello CSO Long Term 

Control Plan.  The revised plan included a selected alternative designed in accordance 

with IDEM’s Nonrule Policy Document (NPD) Water-016: CSO Treatment Facilities, 

whereby CSO discharges are required to be controlled for rainfall events up to and 

including the single event 10-year, 1-hour design storm.  Of the five (5) projects identified 

in the revised LTCP, Project 1 – National Homes Drainage Improvements was completed 

in November 2011, Project 2a – Bryans Lift Station (LS 02) Upgrade & Wet Weather 

Storage Facility was completed in July 2012 and Project 2b – Bryan’s Lift Station Force 

Main & Maple St. Relief Sewer was completed in August 2015.  As of 2018 the City has 

spent approximately $17,248,000 in CSO LTCP mitigation projects. 

Table 2-1 

City of Monticello CSO Long Term Control Plan 

Project   Completion Date 

Project 1/Phase I – National Homes Drainage Improvements   August 2010  

Project 1/Phase II – National Homes Drainage Improvements November 2011 

Project 2a – Bryans Lift Station (LS 02) Upgrade & Wet Weather 

Storage Facility 
July 2012 

Project 2b – Bryan’s Lift Station Force Main & Maple St. Relief 

Sewer 
August 2015 

Project 3 – Wastewater Treatment Plant Improvements August 2017 

Project 4a – Bluewater Drive Interceptor 

• 745-LF of 15” Dia. Sanitary Sewer 

• 1,600-LF of 60” Dia. Sanitary Sewer 

• 305-LF of 96” Dia. Sanitary Sewer 

• CSO 001 Modifications 

2022 

Project 4b – Maple Street Interceptor Extension 

• 2,140-LF of 24” Dia. Sanitary Sewer 

• 445-LF of 21” Dia. Sanitary Sewer 

• CSO 007 Modifications   

• STR 401 Modifications 

2025 

Project 5 – Wet Weather Storage and Treatment 

• 1.07 MG Storage at WWTP (0.62 MG Active Storage)  

• Wet Weather Treatment at WWTP  

• 30 MGD Mechanical Screen 

• WWTP & CSO 105 Effluent Sewer Improvements 

2029 

 

  



CITY OF MONTICELLO

WHITE COUNTY, INDIANA

PRELIMINARY ENGINEERING REPORT

EXISTING WASTEWATER FACILITIES

FIGURE 2-1

AutoCAD SHX Text
G:\Clients M-Z\Monticello\CSO LTCP\PER\05 CAD\02-PER-REPORTS\FIGURES\Figures.dwg PRINTED: 9/27/2018 2:13 PM BY: Libby Glass PRINTED: 9/27/2018 2:13 PM BY: Libby Glass9/27/2018 2:13 PM BY: Libby Glass BY: Libby GlassLibby Glass



CITY OF MONTICELLO

WHITE COUNTY, INDIANA

PRELIMINARY ENGINEERING REPORT

WWTP UNIT PROCESS FLOW SCHEMATIC

FIGURE 2-2

AERATION

REACTOR

No. 1

AERATION

REACTOR

No. 2

AEROBIC

DIGESTER

No. 1

AEROBIC

DIGESTER

No. 2

SECONDARY

CLARIFIER

No.1

SECONDARY

CLARIFIER

No.2

SECONDARY

CLARIFIER

No.3

EXISTING

METERING

STRUCTURE

CLOTH

MEDIA

FILTER

POST-AERATION

EFFLUENT

STRUCTURE

SECONDARY CLARIFIER

FLOW SPLITTER STRUCTURE

ANAEROBIC

BASIN

PRE-

ANOXIC

BASIN

PHASE

SEPARATOR

No. 1

No. 2

GRIT

BUILDING

RAW SEWAGE

FLOW METER

HEADWORKS

STRUCTURE

RAW SEWAGE

PUMPS

18" PLANT EFFLUENT

SEWER TO TIPPECANOE

RIVER/LAKE FREEMAN

SLUDGE

DRYING BEDS

(12 TOTAL)

GRIT TO

LANDFILL

SCREENINGS

TO LANDFILL

CLOTH

MEDIA

FILTER

VORTEX GRIT

REMOVAL TANKS

LIQUID

BIOSOLIDS

DEWATERED

BIOSOLIDS

ALUMINUM

SULFATE

STORAGE

PUMP

MECHANICAL FINE SCREEN

BIOLOGICAL

SELECTOR SYSTEM

UV

UV

UV DISINFECTION

NEW PLANT EFFLUENT

FLOW METER

AutoCAD SHX Text
G:\Clients M-Z\Monticello\CSO LTCP\PER\05 CAD\02-PER-REPORTS\FIGURES\Figures.dwg PRINTED: 9/27/2018 2:13 PM BY: Libby Glass PRINTED: 9/27/2018 2:13 PM BY: Libby Glass9/27/2018 2:13 PM BY: Libby Glass BY: Libby GlassLibby Glass



Commonwealth Engineers, Inc. City of Monticello 
April 2020 Wastewater Collection System Improvements Project 

2-5 

 

2.3 Condition of Facilities 

A. Collection System 

The City’s wastewater collection system is comprised of approximately 81,000 

linear feet of sanitary sewer, 89,275 linear feet of combined sewer, and 18,135 

linear feet of force main.  Domestic sanitary flow is conveyed to the City’s WWTP 

via combined and sanitary gravity interceptors and pump stations.  The existing 

combined sewers range in size from 6-inches to 36-inches in diameter and date 

back to the 1950s when the original WWTP was constructed.  Figure 2-1 presents 

the City’s existing collection system.  

From mid-September 2017 to mid-November 2017, as part of the April 2018 CSO 

LTCP update, eleven (11) temporary area-velocity (AV) flow meters were installed 

throughout the City’s collection system at key hydraulic locations to better 

understand dry and wet weather flows.  During wet weather, the collection system 

experiences significant peak wet weather flows through the City’s combined sewer 

basins resulting in CSOs.  The City’s hydraulic model indicates that portions of the 

system is undersized; the following specific concerns have been identified: 

• The fifteen (15) inch combined sewer interceptor between CSOs 002 and 

007 is undersized resulting in CSOs at CSO 007 during wet weather 

events.  

• The fifteen (15) inch combined sewer interceptor along Bluewater Drive is 

relatively shallow and lacks the capacity to adequately convey peak flows 

during large wet weather events. 

• The twelve (12) inch combined sewer interceptor that conveys flow from 

the west to CSO 001 on South Beach Drive is undersized and experiences 

significant flooding.  Historically, homes serviced by this interceptor have 

experienced basement backups during wet weather events. 

• Significant flooding occurs at Structure 712, which is located in the alley 

between Harrison and Jefferson Streets. 

• The WWTP effluent sewer is aging and does not have enough capacity to 

convey peak flows generated by significant wet weather events, especially 

as higher flows reach the WWTP due to collection system improvement 

projects.  Additionally, the effluent sewer runs under private property and 

buildings; therefore, properly evaluating and maintaining the pipe is 

challenging. 

As part of a recent sewer assessment conducted by Commonwealth Engineers, 

Inc. (Appendix C), the City’s collection system has been divided into six (6) areas. 

Figure 2-3 – Collection System Divided Areas shows the divided areas.  

Findings and recommendations for Area 1 have been summarized in Appendix 

C. 

  



Ex.18in SAN

Ex.12in SAN

CARTER DITCH

6" SAN. SEWER

8" SAN. SEWER

10" SAN. SEWER

12" SAN. SEWER

15" SAN. SEWER

18" SAN. SEWER

24" SAN. SEWER

30" SAN. SEWER

LEGEND

36" SAN. SEWER

4" FORCEMAIN

6" FORCE MAIN

AREA 5

AREA 4

AREA 3

AREA 2

AREA 1

AREA 6

1200' 0 1200'

SCALE: 1"=1200'

CITY OF MONTICELLO, INDIANA

WHITE COUNTY

PRELIMINARY ENGINEERING REPORT

COLLECTION SYSTEM - DIVIDED AREAS

FIGURE 2-3

PLANNING AREA /

CORPORATE LIMITS

EXISTING WWTP

SR 421 / SR 24

SR 24

SR
 4

21

W SOUTH ST.

NORTH ST.

N M
AIN ST.

HIGH ST.

AutoCAD SHX Text
EWV

AutoCAD SHX Text
G:\Clients M-Z\Monticello\MAPPING\Monticello Sewers - Field Maps - 1-31-2019.dwg PRINTED: 1/31/2019 4:41 PM BY: Libby Glass PRINTED: 1/31/2019 4:41 PM BY: Libby Glass1/31/2019 4:41 PM BY: Libby Glass BY: Libby GlassLibby Glass



Commonwealth Engineers, Inc. City of Monticello 
April 2020 Wastewater Collection System Improvements Project 

2-7 

 

B. Combined Sewer Overflows 

The Monticello sewer system currently contains six (6) permitted combined sewer 

overflow (CSO) outfalls that discharge to Tippecanoe River/Lake Freeman.  The 

location of the CSOs are listed in Table 2-2 – Combined Sewer Overflow 

Outfalls Location and shown in Figure 2-1.  The City maintains five (5) permanent 

flow meters at the City’s CSOs. 

Table 2-2 

Combined Sewer Overflow Outfalls Location 

CSO Location Description 
NPDES 

Location 
Discharge Location 

001 
At the corner of Beach Drive and 

Blue Water Street 

40° 45’ 14’’ N 

86° 45’ 21’’ W 

Tippecanoe 

River/Lake Freeman 

002 
Bryan Mfg. Lift Station near Spencer 

Street 

40° 44’ 58’’ N 

86° 45’ 32’’ W 

Tippecanoe 

River/Lake Freeman 

003 
At the corner of Jefferson Street and 

Bluff Street 

40° 44’ 33’’ N 

86° 45’ 37’’ W 

Tippecanoe 

River/Lake Freeman 

004 
At the corner of Market Street and 

Bluff Street 

40° 44’ 29’’ N 

86° 45’ 37’’ W 

Tippecanoe 

River/Lake Freeman 

105 
Before the headworks at the WWTP; 

shares the WWTP effluent pipe (005) 

40° 44’ 45’’ N 

86° 45’ 16’’ W 

Tippecanoe 

River/Lake Freeman 

007 Bluff Street and Washington Street 
[...]
construct and maintain the Wastewater Collection System Improvements Project.  The 

easements for the project are contained Appendix K. 

8.4 Fiscal Sustainability Plan 

A Fiscal Sustainability Plan that meets the minimum requirements listed in the Federal 

Water Pollution Control Act Section 603(d)(1)(E)(i) has been developed and the FSP 

Certification Form will be submitted prior to the request for final disbursement related to 

the primary project.  Appendix L contains the Fiscal Sustainability Plan, Fiscal 

Sustainability Plan Certification Form, and the Fiscal Sustainability Plan Self Certification 

Form.  

8.5 Asset Management Plan 

The City will develop an Asset Management Program that meets the requirements defined 

by the State Revolving Fund’s Asset Management Program Guidelines pursuant to 

Indiana Code 5-1.2-10-16 and will submit a completed Asset Management Plan 

Certification Form prior to request for final disbursement related to the primary project.  

The Asset Management Plan and Asset Management Form are located in Appendix M. 



  

Commonwealth Engineers, Inc. City of Monticello 
April 2020 Wastewater Collection System Improvements Project  

 

 

 

 

 

 

 

 

Appendix A 

City of Monticello 
NPDES Permit No. IN0020176 

  



 

Indiana Department of Environmental Management 
We Protect Hoosiers and Our Environment. 

 100 N. Senate Avenue  •  Indianapolis, IN 46204  
 

(800) 451-6027   •  (317) 232-8603  •  www.idem.IN.gov 
  

 Michael R. Pence                      Carol S. Comer  
 Governor Commissioner   

 

An Equal Opportunity Employer 
  

Please Reduce, Reuse, Recycle 
  

 

 
VIA ELECTRONIC MAIL  December 16, 2016 
 
The Honorable Ken Houston, Mayor 
City of Monticello 
225 North Main Street 
Monticello, Indiana 47960  
 
Dear Mayor Houston: 
  
      Re: Final Modification: Permit No. IN0020176  
     City of Monticello Wastewater Treatment Plant 
                                                  White County 
 
Your request for modification of the above-referenced discharge permit has been processed in 
accordance with Section 402 and 405 of the Federal Water Pollution Control Act, as amended   
(33 U.S.C. 1251, et seq.), and IDEM’s permitting authority under IC 13-15 (formerly IC 13-7). 
 
The enclosed Pages 1-5, 18a, and 49 of 52 are intended to replace the corresponding pages of the 
existing permit.  This modification, as requested in a letter dated September 26, 2016, is to 
reflect the significant changes to the facility due to the permittee’s LTCP. 
 
The enclosed NPDES permit amendment covers your existing NPDES Permit No. IN0020176.  
All discharges from the referenced facility shall be consistent with the terms and conditions of 
this permit, as amended.  
 
One condition of your permit requires periodic reporting of several effluent parameters.  You are 
required to submit both federal discharge monitoring reports (DMRs) and state Monthly Reports 
of Operation (MROs) on a routine basis.  The MRO form can be found on IDEM’s web site at 
http://www.in.gov/idem/cleanwater/2396.htm.   Please note that IDEM will no longer accept 
paper DMR or MRO forms after December 28, 2016.  After that date all NPDES permit holders 
are required to submit their monitoring data to IDEM using NetDMR.  Please contact Rose 
McDaniel at (317) 233-2653 or Helen Demmings (317) 232-8815 if you would like more 
information on NetDMR.  Information is also available on our website at 
http://IN.gov/idem/cleanwater/2422.htm.  
 
Please note that this permit modification can be appealed.  An appeal must be filed under 
procedures outlined in IC 13-15-7, IC 4-21.5, and the enclosed public notice.  The appeal must 
be initiated by filing a petition for administrative review with the Office of Environmental 
Adjudication (OEA) within fifteen (15) days of the emailing of an electronic copy of this letter or 
within eighteen (18) days of the mailing of this letter by filing at the following addresses:   
 
 
 
 

http://www.in.gov/idem/cleanwater/2396.htm
http://in.gov/idem/cleanwater/2422.htm


The Honorable Ken Houston, Mayor 
Page 2 

 
Director     Commissioner 
Office of Environmental Adjudication Indiana Department of Environmental Management 
Indiana Government Center North  Indiana Government Center North     
Room 501     Room 1301 
100 North Senate Avenue   100 North Senate Avenue 
Indianapolis, Indiana 46204   Indianapolis, Indiana 46204 

 
If you have any questions concerning this modification, please contact Jason House at  
317/233-0470.  Questions concerning appeal procedures should be directed to the Office of 
Environmental Adjudication at 317/232-8591. 
 
 

 Sincerely, 
 

       
 

 Paul Novak, Chief 
 Permits Branch 
 Office of Water Quality 
 

Enclosures 
cc: Joe Mowrer, Certified Operator 
 Adam Downey, Wessler Engineering 

U.S. EPA, Region 5 
 

 



 
 

             Page 1 of 52 
                     Permit No. IN0020176 

 
STATE OF INDIANA       

 
DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 

 
AMENDED AUTHORIZATION TO DISCHARGE UNDER THE 

 
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

 
 In compliance with the provisions of the Federal Water Pollution Control Act, as amended, 
(33 U.S.C. 1251 et seq., the “Act”), Title 13 of the Indiana Code, and regulations adopted by the 
Water Pollution Control Board, the Indiana Department of Environmental Management (IDEM) 
is issuing this permit to the  
 

CITY OF MONTICELLO 
 
hereinafter referred to as “the permittee.” The permittee owns and/or operates the City of 
Monticello Wastewater Treatment Plant, a major municipal wastewater treatment plant 
located at 705 East Street, Monticello, Indiana, White County.  The permittee is hereby 
authorized to discharge from the outfalls identified in Part I of this permit to receiving waters 
named Lake Freeman in accordance with the effluent limitations, monitoring requirements, and 
other conditions set forth in the permit.  The permittee is also authorized to discharge from 
combined sewer overflow outfalls listed in Attachment A of this permit, to receiving waters 
named Lake Freeman and the Tippecanoe River in accordance with the effluent limitations, 
monitoring requirements, and other conditions set forth in this permit. This permit may be 
revoked for the nonpayment of applicable fees in accordance with IC 13-18-20. 
 

The permit, as issued on August 22, 2014, is hereby amended as contained herein.  The 
amended provisions shall become effective   January 1, 2017  All terms and conditions of the 
permit not modified at this time remain in effect.  Further, any existing condition or term affected 
by the modifications will remain in effect until the modified provisions become effective. 

 
This permit and authorization to discharge, as amended, shall expire at midnight, 

November 30, 2019.  In order to receive authorization to discharge beyond the date of expiration, 
the permittee shall submit such information and forms as are required by the Indiana Department 
of Environmental Management no later than 180 days prior to the date of expiration. 
 

Issued  December 16, 2016,  for the Indiana Department of Environmental Management. 
 

             
______________________________ 
Paul Novak, Chief 
Permits Branch 
Office of Water Quality 

 
 
 



 
 

                 Page 2 of 52 
                     Permit No. IN0020176 

               Revised: 
 

TREATMENT FACILITY DESCRIPTION 
 
The permittee currently operates a Class II, 1.1 MGD conventional activated sludge treatment 
facility consisting of influent flow measurement, grit removal, three (3) primary settling tanks, 
four (4) aeration tanks, two (2) secondary clarifiers, rapid sand filters, chlorination and 
dechlorination facilities, and an effluent flow meter. Solids are handled through two (2) aerobic 
digesters and twelve (12) drying beds. The permittee is authorized to bypass the tertiary sand 
filters provided effluent limitations and requirements in this permit can be met. This bypassing of 
the tertiary sand filters will maximize the flow through the treatment facility and provide 
secondary treatment for higher flow volumes while minimizing Combined Sewer Overflow 
(CSO) discharges. The facility has one (1) bypass point (Bypass Outfall 101). The bypass point 
is identified in and is subject to provisions contained in Part II.B.2 of this permit. The peak 
design flow of the current facility is 2.4 MGD.  
 
The permittee received a Construction Approval No. L-0469 on April 14, 2015, to upgrade the 
existing facility from a Class II, 1.1 MGD facility to a Class III, 1.6 MGD facility.  The upgraded 
facility will consist of a biological nutrient removal system with (1) 30 MGD mechanical 
influent fine screen, one (1) bypass bar screen, two (2) vortex grit removal tanks, an anaerobic 
basin, two (2) staged aeration reactors, three (3) secondary clarifiers, a pre-anoxic basin for RAS 
denitrification, two (2) cloth media tertiary filters, two (2) ultraviolet light disinfection units, 
effluent flow metering, and a supplemental chemical feed system for phosphorus removal. Solids 
will be processed through two (2) aerobic digesters and land applied. The improvements will 
eliminate the existing permitted bypass of the tertiary sand filters and relocate Combined Sewer 
Overflow (CSO) Outfall 105 (currently located adjacent to existing screenings structure) to the 
new headworks facility, directly after fine screening.  
 
The collection system is comprised of combined sanitary and storm sewers with six (6) CSO 
locations. The CSO locations have been identified and permitted with provisions in Attachment 
A of the permit.  
 
The mass limits for the final CBOD5, TSS and ammonia-nitrogen have been calculated utilizing 
the peak design flow of 3.6 MGD.  This is to facilitate the maximization of flow through the 
treatment facility in accordance with this Office’s CSO policy. 
 

PART I 
 
A.1. INTERIM EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

 
The permittee is authorized to discharge from the outfall listed below in accordance with the 
terms and conditions of this permit.  The permittee shall take samples and measurements at a 
location representative of each discharge to determine whether the effluent limitations have 
been met.  Refer to Part I.B of this permit for additional monitoring and reporting 
requirements. 

 
 
 
 



 
                  Page 3 of 52 

                     Permit No. IN0020176 
                Revised: 

 
1. During the period beginning on the effective date of this permit, and lasting until thirty (30) days 

following completion of the proposed construction, the permittee is authorized to discharge from 
Outfall 005, which is located at Latitude: 40° 44' 06" N, Longitude: 86° 45' 16" W.  The permittee 
shall take samples and measurements to meet the effluent limitations and monitoring 
requirements at a location representative of the wastewater treatment plant effluent before it 
combines with discharges from CSO Outfall 105 prior to being discharged via Outfall 005.The 
discharge is subject to the following requirements: 

 
INTERIM TABLE 1 [1]

 
Quantity or Loading  Quality  or Concentration Monitoring  Requirements 

 
Monthly Weekly  Monthly Weekly  Measurement   Sample 

Parameter Average  Average Units Average Average Units Frequency    Type  
Flow [2] Report ---- MGD ---- ---- ---- 5 X Weekly 24-Hr. Total 
CBOD5 200.3 300.4 lbs/day 10 15 mg/l 5 X Weekly 24-Hr. Composite 
TSS 240.3 360.5 lbs/day 12 18 mg/l 5 X Weekly 24-Hr. Composite 
Ammonia-nitrogen    
    Summer [3] 22.0 32.0 lbs/day 1.1 1.6 mg/l 5 X Weekly 24-Hr. Composite 
    Winter [4] 32.0 48.1 lbs/day 1.6 2.4 mg/l 5 X Weekly 24-Hr. Composite 
Phosphorus  ---- ---- ---- 1.0 ---- mg/l 5 X Weekly 24-Hr. Composite 
 

INTERIM TABLE 2 [1] 
 

Quality  or  Concentration   Monitoring  Requirements 
 

Daily Monthly Daily  Measurement   Sample 
Parameter Minimum Average Maximum Units Frequency      Type  
pH [5] 6.0 ---- 9.0 s.u. 5 X Weekly Grab 
Dissolved Oxygen [6] 6.0 ---- ---- mg/l 5 X Weekly 4 Grabs/24-Hrs.  
Total Residual Chlorine 
    Final Effluent [7, 8] ---- 0.01 0.02 mg/l 5 X Weekly Grab 
E. coli [9] ---- 125 [10] 235 [11]     cfu/100 ml 5 X Weekly Grab 
 
   [1] Refer to the Notification Requirement in Part I.E. of the permit. 
 
   [2] Effluent flow measurement is required per 327 IAC 5-2-13.  The flow meter(s) shall be 

calibrated at least once every twelve months. 
 
   [3] Summer limitations apply from May 1 through November 30 of each year. 
 
   [4] Winter limitations apply from December 1 through April 30 of each year. 
 
   [5] If the permittee collects more than one grab sample on a given day for pH, the values shall not be 

averaged for reporting daily maximums or daily minimums.  The permittee must report the 
individual minimum and the individual maximum pH value of any sample during the month on 
the Monthly Report of Operation forms. 

 
   [6] The daily minimum concentration of dissolved oxygen in the effluent shall be reported as the 

arithmetic mean determined by summation of the four (4) daily grab sample results divided by 
the number of daily grab samples.  These samples are to be collected over equal time intervals.                          



 
                   Page 4 of 52 

                     Permit No. IN0020176 
                Revised: 

 
   [7] The effluent shall be disinfected on a continuous basis such that violations of the applicable 

bacteriological limitations (E. coli) do not occur from April 1 through October 31, annually.  If 
    the permittee uses chlorine for any reason, at any time including the period from November 1 

through March 31, then the limits and monitoring requirements in Table 2 for Total Residual 
Chlorine (TRC) shall be in effect whenever chlorine is used.  

 
   [8] In accordance with 327 IAC 5-2-11.1(f), compliance with this permit will be demonstrated if the 

measured effluent concentrations are less than the limit of quantitation (0.06 mg/l).  If the 
measured effluent concentrations are above the water quality-based permit limitations and above 
the Limit of Detection (LOD) specified by the permit in any of three (3) consecutive analyses or 
any five (5) out of nine (9) analyses, the permittee is required to reevaluate its 
chlorination/dechlorination practices to make any necessary changes to assure compliance with 
the permit limitation for TRC.  These records must be retained in accordance with the record 
retention requirements of Part I.B.8 of this permit. 

 
  Effluent concentrations greater than or equal to the LOD but less than the Limit of Quantitation 

(LOQ), shall be reported on the discharge monitoring report forms as the measured value.  A 
note must be included with the DMR indicating that the value is not quantifiable.  Effluent 
concentrations less than the limit of detection shall be reported on the discharge monitoring 
report forms as less than the value of the limit of detection.  For example, if a substance is not 
detected at a concentration of 0.01 mg/l, report the value as < 0.01 mg/l.  At present, two 
methods are considered to be acceptable to IDEM, amperometric and DPD colorimetric methods, 
for chlorine concentrations at the level of 0.06 mg/l. 

 
  Parameter   LOD    LOQ 
  Chlorine   0.02 mg/l   0.06 mg/l 

 
     Case-Specific MDL 
 

  The permittee may determine a case-specific Method Detection Level (MDL) using one of the 
analytical methods specified above, or any other test method which is approved by IDEM prior 
to use.  The MDL shall be derived by the procedure specified for MDLs contained in 40 CFR 
Part 136, Appendix B, and the limit of quantitation shall be set equal to 3.18 times the MDL.  
Other methods may be used if first approved by the U.S. EPA and IDEM. 

 
   [9]  The E. coli limitations and monitoring requirements apply from April 1 through October 31 

annually.  The monthly average E. coli value shall be calculated as a geometric mean.   
[...]
A Petition for Administrative Review must be filed with the Office of Environmental Adjudication (OEA) within fifteen (15) days of the 
issuance of this notice (eighteen (18) days if you received this notice by U.S. Mail), and a copy must be served upon IDEM. 
Addresses are: 

 

Director       Commissioner 
Office of Environmental Adjudication    Indiana Department of Environmental Management 
Indiana Government Center North    Indiana Government Center North  
Room 501       Room 1301 
100 North Senate Avenue     100 North Senate Avenue 
Indianapolis, Indiana 46204     Indianapolis, Indiana 46204 

 
The Petition must contain the following information: 
 

1. The name, address and telephone number of each petitioner.  
2. A description of each petitioner’s interest in the Permit. 
3. A statement of facts demonstrating that each petitioner is: 

a. a person to whom the order is directed; 
b. aggrieved or adversely affected by the Permit; or 
c. entitled to administrative review under any law. 

4. The reasons for the request for administrative review. 
5. The particular legal issues proposed for review. 
6. The alleged environmental concerns or technical deficiencies of the Permit. 
7. The Permit terms and conditions that the petitioner believes would be appropriate and would comply with the law. 
8. The identity of any persons represented by the petitioner. 
9. The identity of the person against whom administrative review is sought. 
10. A copy of the Permit that is the basis of the petition. 
11. A statement identifying petitioner’s attorney or other representative, if any.   

 
Failure to meet the requirements of the law with respect to a Petition for Administrative Review may result in a waiver of your right 
to seek administrative review of the Permit. Examples are: 

 
1. Failure to file a Petition by the applicable deadline; 
2. Failure to serve a copy of the Petition upon IDEM when it is filed; or 
3. Failure to include the information required by law.   
 
If you seek to have a Permit stayed during the Administrative Review, you may need to file a Petition for a Stay of Effectiveness. 
The specific requirements for such a Petition can be found in 315 IAC 1-3-2 and 315 IAC 1-3-2.1. 
Pursuant to IC 4-21.5-3-17, OEA will provide all parties with Notice of any pre-hearing conferences, preliminary hearings, 
hearings, stays, or orders disposing of the review of this action. If you are entitled to Notice under IC 4-21.5-3-5(b) and would like 
to obtain notices of any pre-hearing conferences, preliminary hearings, hearings, stays, or orders disposing of the review of this 
action without intervening in the proceeding you must submit a written request to OEA at the address above.  
If you have procedural or scheduling questions regarding your Petition for Administrative Review you may contact the Office of 
Environmental Adjudication at (317) 232-8591 or see OEA’s website at http://www.in.gov/oea. 

mailto:jahouse@idem.in.gov
http://www.in.gov/oea


IDEM INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 
We Protect Hoosiers and Our Environment. 

100 N. Senate Avenue • Indianapolis, IN 46204 

(800) 451-6027 • (317) 232-8603 • www.idem.lN.gov 

Michael R. Pence 
Governor 

Thomas W. Easterly 
Commissioner 

VIA ELECTRONIC MAIL 

The Honorable Ken Houston, Mayor 
City of Monticello 
225 North Main Street 
Monticello, Indiana 47960 

Dear Mayor Houston: 

August 22, 2014 

Re: Final NPDES Permit No. IN0020176 
City of Monticello Wastewater Treatment Plant 
White County 

Your application for a National Pollutant Discharge Elimination System (NPDES) permit has been 
processed in accordance with Sections 402 and 405 of the Federal Water Pollution Control Act as 
amended, (33 U.S.C. 1251 , et seq.), and IDEM' s permitting authority under IC 13-15 . The 
enclosed NPDES permit covers your discharges to Lake Freeman. All discharges from this 
facility shall be consistent with the terms and conditions of this permit. 

One condition of your permit requires monthly reporting of several effiuent parameters. Reporting 
is to be done on the Monthly Report of Operation (MRO) form. This form is available on the 
internet at the following web site: 

http://www.in.gov/idem/5 l 04.htm 

You should duplicate this form as needed for future reporting. 

Another condition which needs to be clearly understood concerns violation of the effiuent 
limitations in the permit. Exceeding the limitations constitutes a violation of the permit and may 
bring criminal or civil penalties upon the permittee. (See Part II.A. I and II.A. I I of this permit). It 
is very important that your office and treatment operator understand this part of the permit. 

An Equal Opportunity Employer 0 
A State that~ 

m Recycled Paper 



The Honorable Ken Houston, Mayor 
Page 2 

Please note that this permit issuance can be appealed. An appeal must be filed under procedures 
outlined in IC 13-15-6, IC 4-21.5, and the enclosed public notice. The appeal must be initiated by 
you within 18 days from the date this letter is postmarked, by filing a request for an adjudicatory 
hearing with the Office of Environmental Adjudication (OEA), at the following address: 

Office of Environmental Adjudication 
Indiana Government Center North 
100 North Senate Avenue, Room 501 
Indianapolis, IN 46204 

Please send a copy of any such appeal to me at IDEM, Office of Water Quality-Mail Code 65-42, 
100 North Senate Avenue, Indianapolis, Indiana 46204-2251. 

The permit should be read and studied. It requires certain action at specific times by you, the 
discharger, or your authorized representative. One copy of this permit is also being sent to your 
operator to be kept at the treatment facility. You may wish to call this permit to the attention of 
your consulting engineer and/or attorney. 

If you have any questions concerning your NPDES permit, please contact Jason House at 
317/233-0470. Questions concerning appeal procedures should be directed to the Office of 
Environmental Adjudication, at 317/232-8591. 

Enclosures 
cc: Joe Mowrer, Certified Operator 

Sincerely, 

Paul Higginbotham, Chief 
Permits Branch 
Office of Water Quality 

D. Adam Downey, Wessler Engineering 
U.S. EPA, Region 5 



Page 1 of 52 
Permit No. IN0020176 

STATE OF INDIANA 

DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 

AUTHORIZATION TO DISCHARGE UNDER THE 

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

In compliance with the provisions of the Federal Water Pollution Control Act, as amended, (33 U.S.C. 1251 
et seq., the "Act"), Title 13 of the Indiana Code, and regulations adopted by the Water Pollution Control Board, 
the Indiana Department of Environmental Management (IDEM) is issuing this permit to the 

CITY OF MONTICELLO 

hereinafter referred to as "the permittee." The permittee owns and/or operates the City of Monticello 
Wastewater Treatment Plant, a major municipal wastewater treatment plant located at 705 East Street, 
Monticello, Indiana, White County. The permittee is hereby authorized to discharge from the outfalls identified 
in Part I of this permit to receiving waters named Lake Freeman in accordance with the effluent limitations, 
monitoring requirements, and other conditions set forth in the permit. The permittee is also authorized to 
discharge from combined sewer overflow outfalls listed in Attachment A of this permit, to receiving waters 
named Lake Freeman and Tippecanoe River in accordance with the effluent limitations, monitoring 
requirements, and other conditions set forth in this permit. This permit may be revoked for the nonpayment of 
applicable fees in accordance with IC 13-18-20. 

Effective Date: December 1 2014 

Expiration Date: November 30 2019 

In order to receive authorization to discharge beyond the date of expiration, the permittee shall submit such 
information and application forms as are required by the Indiana Department of Environmental Management. 
The application shall be submitted to IDEM at least 180 days prior to the expiration date of this permit, unless a 
later date is allowed by the Commissioner in accordance with 327 IAC 5-3-2 and Part 11.A.4 of this permit. 

Issued August 22, 2014 , for the Indiana Department of Environmental Management. 

Paul Higginbotham, Chief 
Permits Branch 
Office of Water Quality 



Page 2 of 52 
Permit No. IN0020176 

TREATMENT FACILITY DESCRIPTION 

The permittee currently operates a Class II, 1.1 MGD conventional activated sludge treatment facility consisting 
of influent flow measurement, grit removal, three (3) primary settling tanks, four (4) aeration tanks, two (2) 
secondary clarifiers, rapid sand filters, chlorination and dechlorination facilities, and an effluent flow meter. 
Solids are handled through two (2) aerobic digesters and twelve (12) drying beds. The permittee is authorized to 
bypass the tertiary sand filters provided effluent limitations and requirements in this permit can be met. This 
bypassing of the tertiary sand filters will maximize the flow through the treatment facility and provide 
secondary treatment for higher flow volumes while minimizing Combined Sewer Overflow (CSO) discharges. 
The facility has one (I) bypass point (Bypass Outfall 101). The bypass point is identified in and is subject to 
provisions contained in Part 11.B.2 of this permit. The collection system is comprised of combined sanitary and 
storm sewers with six ( 6) CSO locations. The CSO locations have been identified and permitted with 
provisions in Attachment A of the permit. 

The mass limits for CBOD5, TSS and Ammonia-nitrogen have been calculated utilizing the peak design flow of 
2.4 MGD. This is to facilitate the maximization of flow through the treatment facility in accordance with this 
Office's CSO policy. 

PART I 

A EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

The permittee is authorized to discharge from the outfall listed below in accordance with the terms and 
conditions of this permit. The permittee shall take samples and measurements at a location representative of 
each discharge to determine whether the effluent limitations have been met. Refer to Part I.B of this permit 
for additional monitoring and reporting requirements. 

1. Beginning on the effective date of this permit, the permittee is authorized to discharge from Outfall 005, 
which is located at Latitude: 40° 44' 06" N, Longitude: 86° 45' 16" W. The permittee shall take samples 
and measurements to meet the effluent limitations and monitoring requirements at a location 
representative of the wastewater treatment plant effluent before it combines with discharges from CSO 
Outfall 105 prior to being discharged via Outfall 005. The discharge is subject to the following 
requirements: 

TABLE I 

Quantity or Loading Quality or Concentration Monitoring Requirements 

Monthly Weekly Monthly Weekly Measurement Sample 
Parameter Average Average Units Average Average Units Freguency ~ 
Flow [l] Report MGD 5 X Weekly 24-Hr. Total 
CBOD 5 200.3 300.4 lbs/day 10 15 mg/1 5 X Weekly 24-Hr. Composite 
TSS 240.3 360.5 lbs/day 12 18 mg/1 5 X Weekly 24-Hr. Composite 
Ammonia-nitrogen 

Summer [2] 22.0 32.0 lbs/day 1.1 1.6 mg/1 5 X Weekly 24-Hr. Composite 
Winter [3] 32.0 48.1 lbs/day 1.6 2.4 mg/1 5 X Weekly 24-Hr. Composite 

Phosphorus 1.0 mg/1 5 X Weekly 24-Hr. Composite 



Parameter 
pH [4] 

TABLE2 

Quality or Concentration 

Daily 
Minimum 
6.0 

Monthly 
Average 

Daily 
Maximum Units 
9.0 s.u. 

Page 3 of 52 
Permit No. IN0020176 

Monitoring Requirements 

Measurement 
Frequency 

Sample 

~ 
Grab 

Dissolved O:i...'Ygen [5] 
Total Residual Chlorine 

6.0 mg/1 
5 X Weekly 
5 X Weekly 4 Grabs/24-Hrs. 

Final Effluent [6,7] 
E. coli [8] 

0.01 
125 [9] 

0.02 mg/1 
235 [10] cfu/100 ml 

5 X Weekly 
5 X Weekly 

Grab 
Grab 

[l] Effluent flow measurement is required per 327 IAC 5-2-13. The flow meter(s) 
shall be calibrated at least once every twelve months. 

[2] Summer limitations apply from May 1 through November 30 of each year. 

[3] Winter limitations apply from December 1 through April 30 of each year. 

[ 4] If the permittee collects more than one grab sample on a given day for pH, the 
values shall not be averaged for reporting daily maximums or daily minimums. 
The permittee must report the individual minimum and the individual maximum 
pH value of any sample during the month on the Monthly Report of Operation 
forms. 

[5] The daily minimum concentration of dissolved oxygen in the effluent shall be 
reported as the arithmetic mean determined by summation of the four (4) daily 
grab sample results divided by the number of daily grab samples. These samples 
are to be collected over equal time intervals. 

[6] The effluent shall be disinfected on a continuous basis such that violations of the 
applicable bacteriological limitations (E. coli) do not occur from April 1 through 
October 31, annually. If the permittee uses chlorine for any reason, at any time 
including the period from November 1 through March 31, then the limits and 
monitoring requirements in Table 2 for Total Residual Chlorine (TRC) shall be in 
effect whenever chlorine is used. 

[7] In accordance with 327 IAC 5-2-11. l(f), compliance with this permit will be 
demonstrated if the measured effluent concentrations are less than the limit of 
quantitation (0.06 mg/1). If the measured effluent concentrations are above the 
water quality-based permit limitations and above the Limit of Detection (LOD) 
specified by the permit in any of three (3) consecutive analyses or any five (5) out 
of nine (9) analyses, the permittee is required to reevaluate its 
chlorination/dechlorination practices to make any necessary changes to assure 
compliance with the permit limitation for TRC. These records must be retained in 
accordance with the record retention requirements of Part I.B.8 of this permit. 



Page 4 of 52 
Permit No. IN0020176 

Effluent concentrations greater than or equal to the LOD but less than the Limit of 
Quantitation (LOQ), shall be reported on the discharge monitoring report forms as 
the measured value. A note must be included with the DMR indicating that the 
value is not quantifiable. Effluent concentrations less than the limit of detection 
shall be reported on the discharge monitoring report forms as less than the value 
of the limit of detection. For example, if a substance is not detected at a 
concentration of 0.01 mg/1, report the value as< 0.01 mg/1. At present, two 
methods are considered to be acceptable to IDEM, amperometric and DPD 
colorimetric methods, for chlorine concentrations at the level of 0.06 mg/1. 

Parameter 
Chlorine 

Case-Specific MDL 

LOD 
0.02 mg/1 

LOQ 
0.06 mg/1 

The permittee may determine a case-specific Method Detection Level (MDL) 
using one of the analytical methods specified above, or any other test method 
which is approved by IDEM prior to use. The MDL shall be derived by the 
procedure specified for MDLs contained in 40 CFR Part 136, Appendix B, and 
the limit of quantitation shall be set equal to 3 .18 times the MDL. Other methods 
may be used if first approved by the U.S. EPA and IDEM. 

[8] The E. coli limitations and monitoring requirements apply from April 1 through 
October 31 annually. The monthly average E. coli value shall be calculated as a 
geometric mean. 

IDEM has specified the following methods as allowable for the detection and 
enumeration of Escherichia coli (E. coli): 

1. Coliscan MF® Method 
2. EPA Method 1603 Modified m-TEC agar 
3. mColi Blue-24® 
4. Colilert® MPN Method or Colilert-18® MPN Method 

[9]The monthly average E. coli value shall be calculated as a geometric mean. Per 
327 IAC 5-10-6, the concentration of E. coli shall not exceed one hundred twenty­
five (125) cfu or mpn per 100 milliliters as a geometric mean of the effluent 
samples taken in a calendar month. No samples may be excluded when 
calculating the monthly geometric mean. 

[lO]If less than ten samples are taken and analyzed for E. coli in a calendar month, no 